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Table 1. Variation in hardness and chemical composition by reducing operation
at high temperature. (Size of samples...... 10X 10X 10mm)
; : Hardness ] . es
. i Weight | (Mean value of\ | Chemfxcal co(;npo§1t1on
Red““g‘é temp.  ~olors No. |reduction 4 samples. (after reduction)
P [%] before after | '
‘ f : operation [operation‘ ZnO FeO Fe:0,
Original sample [ " Black — 0 - — 3-21 tr 84+06
. Unchan- 1 82 5°5 09 . s i .
700 i ged 2 -89 gl 05 - 3°72_ | 63 52,Vi 20°25
1 -~
| Grayish 1 97 84 0°2 . . .
800 , & black 2 10°4 267 5%* 51 4706 5783 20m42
. 1 : ) i
1 183 7°1 0°4 | . .
1,000 ’ Gray 2 l 19+9 124 0°2 1°37 85+22 tr
{ .
1,200 ! ' * . :
| Black 1 [ 254 5°5 ///
* Hardness means the maximum pressure when sample was compressed to crushing.
*kk

No. 2 sample, reduced at 800°C was very

hard probably because of slag contained.
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Fig. 1. Relation between weight
decrease and heating time
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during reducing operation.
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